
Future Report  

Volume II - Appendices
Brooks-Hopmere Community Plan 

October 2021



VOLUME II – APPENDICES 

Appendix A. Unincorporated Community Overview  

Appendix B. Economic Development Conditions  

Appendix C. Transportation Existing Conditions Summary  

Appendix D. Existing Demand for Rail Service  

Appendix E. Water and Wastewater Existing Infrastructure Summary 

Appendix F. Land Use Development Scenarios  

Appendix G. Water and Wastewater Future Infrastructure Summary  

Appendix H. Development Scenarios Impacts on Transportation  

Appendix I. Stakeholder Interviews and Online Survey #1 Summary  

Appendix J. Community Meeting and Online Survey #2 Summary  

Appendix K. Future Report Survey Summary  
[...]

o ffi 
3 

•i-* 
CO

 
u

. 
CD

 
O

. 
E

 
CD

 

X
 

t 
co ro 
E 

9> 
T

J 
w

 

2> c 

3 8 
§ = 

"O
 

(|>
 

>
< 

|
^ 

o
 

X
! TJ 

» 
„ 

C
 

(D
 

3 
T

J 
3 

« 
ro 

Q
-

ro
 o

 
c 

o
 

- 
o

 
c 

CD
 

ro
 

co
 

T
J 

CD
 

CD
 

O
g 

o 
•" 

*-
ro .S3 M

 
O

 .2 -52 

ro 
3 

CD
 cr 

3 
* 

•te! 
<U

 
E

 
O

J 
CD

 
S

 
a

. |S
 

E
 

.o 

ntte 
the 

CD
 

C
 

3 
,

w
 

CD
 

CD
 

E
 

'55 
3 

V
 

E
 

cf 
. ro 

o 
*- 

s£ 

"g
 w

 
2 * 
ro 

o 
*L

» 
E#X

 

J3 
c 

'C
 

O
) 

o 
-J5 

O
 

CD
 

,_ 
^ 

®
 

<D
 

E
 

T
O

 
3 

ro
 

c 
fe 

'£
. 

'CD
 

,2
> CD

 
w

 
%

 
m

 
>

 
-o

 
CD

 

0
) 

M
-

'« 
w

 
c 

CD
 

T
O

 
ro 
L

. 
CD

 
> 
CO

 

>
. 

A
; 

CD
 

CD
 

.5 
Q

 
O

 
S

 
L

O
 

r--a
r 

N
-

0
0 

o i™
 

o 
.Q

 

u>
 

C
M

 
IO

 
IN

 

'd 

.. 
,11 :''•• 

aT
 

O
) 

ro 
V

. 

9? 
> ro 

j>
> 

*
J 

o 

L
L

 

•.'D
l 

'55 
C

D
 

Q
 

O
 

0 O
 

CO
 

*" 

II 

CO
 

m
 

. ..§
-» 

'•%
Z

 

O
 o CD
 

'•E
 

3 
Z

 

o
 

o 1
0 

•
*

" 

::':n
 

. .•":• 

fi 3 ro 
lz 
CD

 

E
 

CD
 

1-'C
 

CD
 

:
3 

u
i • • • •; 

'•.'3 

:•••£ 
•• 

ro 
2 

>> 
ro

 
T

J 

T
J 
ro 
o 

_
i 

15 
E

 
L

» 

0
) 

X
 

H
 to

 
CD

 
O

 

,—
, 

ro 
't™

 

JS
 

*c 
O

 1—
 

-2» 

UJ 

II 

>
. 

CO
 

T
J 

O
T

 
L

-

J 
s M

; 
T

™
 

o ro 
o o 
15 

X
 

o
 

o
 

o CM
 

to
 

oo 
co 
X

 
a (D

 
2 ** 
d 

X
 >>

 
ro 

T
J 

T
O

 
s£ 

2 ^ T
-

Future Report - Volum
e II

Page 63 of 178



Revised 11/7/95 
Attachment 4 

PRIORITIZATION WORKSHEET 

WATER QUALITY PROGRAM NPDES AND WPCF PERMITTED FACILITIES 
PRIORITIZATION SCREENING CRITERIA FOR GROUNDWATER REVIEW 
[ ] 

Permit Type (circle one): NPDES 

Type of Facility: Facultative Lagoon 

Application Number: 988276 

File Number: 100077 

Worksheet Completed by: Approved by: 

Date: 

Prioritization Worksheet and Preliminary Groundwater Assessment Steps 
Waived by Permit Applicant. Applicant will proceed directly to 
Hydrogeologic Characterization. 

Approved by: Date; 

Page 1 

Future Report - Volume II Page 64 of 178



WATER QUALITY PEOGRAM NPDES AND WPCF PERMITTED FACILITIES 
PRIORITIZATION SCREENING CRITERIA FOR GROUNDWATER REVIEW 

DOMESTIC WASTEWATER FACILITIES 

EXISTING Wastewater and Sludge/Biosolids Impoundment Systems 
(confirm all statements given as true or false): 

1, System (any or all of its individual impoundment components) does not 
leak excessively. (An "excessively" leaking lagoon system or cell may 
be defined as one that has been designed for subsurface infiltration, rarely 
or never needs to discharge, dries up in the summer, or contains rooted 
vegetation.) 

2. System is not located in a Groundwater Management Area where an 
identified contaminant of concern (ie, nitrates) may be associated witli 
domestic wastewater or sludge. 

3, System is not located within 500 ft. of an existing public or private 
drinking water supply well, is not located within a designated Wellhead 
Protection Area, and all land within 500 ft, of the system is zoned such 
that no drinking water wells are likely to be installed in the future. 

4, There are no exceptional situations under which the impoundment 
system may require further groundwater review to determine the 
likelihood of an adverse impact 

True 

True 

True 

False, See 
groundwater 

section of 
the permit 
evaluation 

report. 

Page 2 

Future Report - Volume II Page 65 of 178



Attachment 5 
Wastewater System Classification Worksheet for Operator Certification 

OAR 340-049-0020 

General Requirements (OAR 340-049-0015) - Each owner of a regulated wastewater system must have its 
system supervised by one or more operators who hold a valid certificate for the type of system, wastewater 
treatment or collection, and at a grade equal to or greater than the wastewater system classification as defined 
In OAR-340-049-0020 and 0025. DEQ will advise system owners of the classification of their systems as a 
permit action. As the classification establishes the operator certificate type and grade required for 
compliance, it needs to be set prior to "start-up" of a new or upgraded and/or expanded facility. 

Wastewater treatment system classifications will be derived from the total points assigned based on criteria 
shown in OAR 340-049-0025 (see Classification Worksheet), Collection system classifications are based on 
design population or population equivalent to be served by a wastewater treatment system (see Worksheet), 

Upon written notice to the wastewater system owner, DEQ may classify a wastewater treatment system higher 
than the classification based on accumulated points if the complexity of a treatment system is not reflected in 
the criteria(see Worksheet examples), if deemed appropriate, DEQ may classify a wastewater collection 
system higher than the classification based on population when a Class I by population will have significant 
pumping of sewage including STEP or other pumping that may warrant a Class II designation. In either case, 
designation must be consistent with the intent of the classification system (see OAR 340-049-0020(4) & (5)). 

Classification of Wastewater Systems (OAR 340-049-0020) All wastewater systems regulated under OAR 
340-049 will be classified by DEQ as wastewater treatment systems and/or wastewater collection systems, as 
appropriate, in accordance with the following classification system: 

Wastewater Treatment Systems 

Class I - 30 total points or less 

Class ll - 31-55 total points 

Class 111 - 56-75 total points 

Class IV - 76 or more points 

Wastewater Collection Systems 

Class I -1,500 or less design population 

Class II -1,501 to 15,000 design population 

Class III -15,001 to 50,000 design population 

Class IV - 50,001 or more design population 

Definitions used in these regulations unless otherwise required by context (see OAR 340-049-0010): 

"Average Dry Weather Flow" (ADWF) means the design average dry weather flow capacity of the wastewater treatment 
system in gallons per day or Million Gallons per Day (MGD), as approved by the Department. 

"Industrial Waste" means liquid wastes from an industrial or commercial process discharged into a wastewater system for 
conveyance and treatment. 

"NPDES Permit" means a waste discharge permit Issued in accordance with requirements and procedures of the National 
Pollutant Discharge Elimination System authorized by Section 402 of the Federal Clean Water Act and OAR 340, Division 
45, 

"Population" means the design population of the wastewater system represented as the number of people or the population 
equivalent the system is designed to serve, Equivalent population ordinarily is determined based on 70 gallons per person 
per day average dry weather flow (ADWF) or 0.17 lbs. BODS per person per day, whichever is greater. 

"Wastewater" or "sewage" means the water-carried human or animal waste from residences, buildings, industrial 
establishments or other places, together with such groundwater infiltration and surface water as may be present. The 
admixture of domestic and industrial waste or other by-products, such as sludge, Is also considered wastewater or sewage. 
"Wastewater Treatment System" or "Sewage Treatment System" means any structure, equipment or process for treating 
and disposing of, or recycling or reusing wastewater and sludge (including industrial waste) that is discharged to the 
wastewater system. 

"Wastewater Collection System" or "Sewage Collection System" means the trunks, arterials, pumps, pump/lift stations, 
piping and other appurtenances necessary to collect and carry away wastewater or other liquid waste treatable in a 
community or private wastewater treatment facility. 
"Wastewater System" means "Sewage Treatment Works" defined in ORS 448,405 as any structure, equipment or process 
required to collect, carry away and treat domestic waste and dispose of sewage as defined in ORS 454.010. Typically, 
components of a wastewater system include a wastewater collection system and a wastewater treatment system, 

"WPCF Permit" means a Water Pollution Control Facilities permit to construct and operate a collection, treatment and/or 
disposal system with no discharge to navigable waters. 

Future Report - Volume II Page 66 of 178



Attachment 5 
Wastewater System Classification Worksheet for Operator Certification 

OAR 340-049-0020 
WW System Common Name: Marion County and Brooks Community Sewer District 

Facility ID: 100077 Location: 4860 Brooklake Road NE. Brooks. OR 97305 

Total Points (from page 3): 28 WWT Class (check): KH • II Q HI D IV 

Design Population1: 500 WWC Class (check): K] I D l l D HI D IV 

Design ADWF load (Influent MGD) 0.220 Design BOD load (Influent Ibs./day) 20(3 

Classified by: Robert Dicksa Date: January 21. 2004 

Date this classification filed with the Operator Certification office: 

System start-up date for this classification (new, upgrade or expansion): 

Is this a change from a prior classification? (check): • Yes KlNo 

Criteria for Classifying Wastewater Treatment Systems (OAR 340-049-0025) 

(1) Design Population or Population Equivalent Points (10 Points Maximum) 

K) Less than 750 0.5 points 
• 751 to 2000 1 point 
• 2001 to 5000 1.5 points 
• 5001 to 10,000 2 points 
• Greater than 10,000 3 points pjus 1 per 10,000 

Point subtotal 0J5 

(2) Average Dry Weather Flow (Design Capacity) Points (10 points Maximum) 

• Less than 0.075 MGD 0.5 point 
• Greater than 0.075 to 0.1 MGD 1 point 
Kl Greater than 0.1 to 0,5 MGD 1.5 points 
• Greater than 0.5 to 1,0 MGD 2 points 
• Greater than 1.0 MGD 3 points pjus 1 per 1 MGD 

Point subtotal 15 
(3) Unit Process Points (Check all that apply) 

Preliminary Treatment and Plant Hydraulics: 
D Comminution (includes shredders, grinders, etc.) 1 point 
Kl Grit Removal, gravity 1 point 
• Grit Removal, mechanical 2 points 
D Screen(s), in-situ or mechanical 1 point 
Kl Pump/Lift Station(s) (pumping of main flow) 2 points 
D Flow Equalization (any type) 1 point 

Point subtotal 3 
Primary Treatment: 
Kl Community Septic Tank(s) 2 points 
• Clarifier(s) 5 points 
• Flotation Clarifier(s) 7 points 
• Chemical Addition System 2 points 
• Imhoff Tank (or similar) 3 points 

Point subtotal 2 
Total Points Paae 1 7 

1 See "Population" definition. Use the design average daily per person load for Influent Flow or Influent BOD5, whichever 
is greater. This value is also used to determine the Collection System Classification. 

Future Report - Volume II Page 67 of 178



Wastewater System Classification Worksheet 

Unit Process Points - Continued (Check all that apply) 

Secondary, Advanced, and Tertiary Treatment: 
• Low Rate Trickling Filter(s) (no recirculation) 7 points 
• High Rate Trickling Filter(s) (recirculation) ' 10 points 
D Trickling Filter - Solids Contact System 12 points 
D Activated Sludge (any type) 15 points 
• Pure Oxygen Activated Sludge 20 points 
• Activated Bio Filter Tower less than 0.1 MGD 6 points 
• Activated Bio Filter Tower greater than 0,1 MGD 12 points 
• Rotating Biological Contactors 1 to 4 shafts 7 points 
• Rotating Biological Contactors, 5 or more shafts 12 points 
Kl Stabilization Lagoons, 1 to 3 cells without aeration 5 points 
• Stabilization Lagoons, 1 or more cells with primary aeration 7 points 
• Stabilization Lagoons, 2 or more cells with full aeration 9 points 
Q Recirculating Gravel Filter 7 points 
• Chemical Precipitation Unit(s) 3 points 
• Gravity Filtration Unit(s) 2 points 
• Pressure Filtration Unit(s) 4 points 
• Nitrogen Removal, Biological or Chemical/Biological System 4 points 
• Nitrogen Removal, Designed Extended Aeration Only 2 points 
D Phosphorus Removal Unit(s) 4 points 
• Effluent Microscreen(s) 2 points 
• Chemical Flocculation Unit(s) 3 points 
D Chemical Addition System(s) (6 points maximum) @ 2 points 

Point subtotal 5 
Solids Handling: 
• Anaerobic Primary Sludge Digester(s) w/o Mixing and Heating 5 points 
• Anaerobic Primary Sludge Digester(s) with Mixing and Heating 7 points 
• Anaerobic Primary and Secondary Sludge Digesters 10 points 
• Sludge Digester Gas reuse 3 points 
• Aerobic Sludge Digester(s) 8 points 
Kl Sludge Storage Lagoon(s) (or tanks, basins etc.) 2 points 
D Sludge Lagoon(s) with aeration 3 points 
• Sludge Drying Bed(s) 1 point 
• Sludge Air or Gravity Thickening 3 points 
• Sludge Composting, In Vessel 12 points 
• Sludge Belt(s) or Vacuum Press/Dewatering 5 points 
• Sludge Centrifuge(s) 5 points 
• Sludge Incineration 12 points 
• Sludge Chemical Addition Unit(s) (alum, polymer, etc.) 2 points 
• Non-Beneficial Sludge Disposal 1 point 
• Beneficial Sludge Utilization 3 points 

Point subtotal 2 
Disinfection: 

• Liquid Chlorine Disinfection 2 points 
K] Gas Chlorine Disinfection 5 points 
D Dechlorination System 4 points 
• Other disinfection systems incl. ultraviolet and ozonation 5 points 

Point subtotal 5 

Page 1 of 2 

OpCertClassWorksheet.rev5 (10/9/03) Future Report - Volume II Page 68 of 178



Page 2 of 2 

Wastewater System Classification Worksheet 

Total Points Page 2 12 

(4) Effluent Permit Requirement Points (Check as applicable): 

Kl Minimum of secondary effluent limitations for BOD and/or TSS 2 points 
• Minimum of 20 mg/L BOD and/or Total Suspended Solids 3 points 
D Minimum of 10 mg/L BOD and/or Total Suspended Solids 4 points 
• Minimum of 5 mg/L BOD and/or Total Suspended Solids 5 points 
• Effluent limitations for effluent oxygen 1 point 

Point subtotal 2 

(5) Variation in Raw Waste Points. (6 points maximum) Points in this category will be 
awarded only when conditions are extreme to the extent that operation and handling 
procedure changes are needed to adequately treat waste due to variation of raw waste 

• Recurring deviations or excessive variations 100% to 200% 2 points 
• Recurring deviations or excessive variations of more than 200% or 

conveyance and treatment of industrial wastes by Pretreatment program 4 points 
Kl Septage or other hauled waste (control and/or preliminary treatment) 2 points 

Point subtotal 2 

(6) Sampling and Laboratory Testing Points (check as applicable - maximum 11 points) 

Kl Sample for BOD, Total Suspended Solids performed by outside lab 2 points 
• BOD or Total Suspended Solids analysis performed at treatment plant 4 points 
K Bacteriological analysis performed by outside lab 1 point 
• Bacteriological analysis performed at WWT plant lab 2 points 
D Nutrient, Heavy Metais or Organics analysis performed by outside lab 3 points 
D Nutrient, Heavy Metals or Organics analysis performed at WWT plant 5 points 

Point subtotal 3 

(7) Points For Other Complexities Not Reflected Above: (see OAR 340-049 0020(4) & (5)) 

• Odor Control (2 points maximum) 1 to 2 points 
Kl Standby Power Units @ 1 point 
• Solids Composting or Land Application of Biosolids 10 points 
D Alkaline Stabilization (3 points maximum) 2 to 3 points 
Kl Other Effluent Limits [ammonia, CI2, temp., etc. (list or attach list)1 @ 1 point 
• Pond(s) (advanced treatment polishing or irrigation holding) 2 points 
• Effluent Land Disposal - Evaporation (surface or subsurface) 2 to 4 points 
• Effluent direct Reuse or Recycle 6 points 
• SCADA or similar for data (limited to extensive total process operation) 2 to 6 points 
• Chemical/Physical advanced waste treatment following secondary 10 points 
• Chemical/Physical advanced waste treatment w/o secondary 15 points 
• Biological or Chemical/Biological advanced waste treatment 12 points 
• Reverse Osmosis, Electro-dialysis or Membrane Filtration techniques 15 points 
• Other complexities (list or attach list): 2 

Point subtotal 2 
Total Points Page 3 9 -

Total Accumulated Points {3 pages) 28 

A COPY OF THIS COMPLETED WORKSHEET IS TO BE FILED WITH THE OPERATOR 
CERTIFICATION PROGRAM, WATER QUALITY DIVISION, PRIOR TO SYSTEM START-UP 
OpCertClassWorksheetrevS (10/9/03) Future Report - Volume II Page 69 of 178



Appendix F  
Land Use Development Scenarios

Future Report - Volume II Page 70 of 178



Brooks-Hopmere Community Plan   

Future Development and Growth Scenarios Summary  

DAT E  February 24, 2019  

TO  Brooks-Hopmere Community Plan (Phase I) Project Team 

F RO M  Matt Hastie, APG  

Emma Porricolo, APG  

 

INTRODUCTION  

The Brooks-Hopmere Community (BHC) is a designated Urban Unincorporated Community (UUC) 

located in Marion County a few miles north of Keizer and Salem. It is the largest unincorporated 

community in Marion County, and is home to a wide range of commercial and industrial businesses. 

Additionally, the area includes residential uses and a number of institutional uses, such as the 

Willamette Valley Christian School, Marion County Rural Fire District Station, and Chemeketa 

Community College Brooks Campus. The BHC serves many of the surrounding agricultural communities. 

The UUC designation and community boundary were designated in the original Brooks-Hopmere 

Community Plan, adopted in 2000. The plan also established comprehensive plan policies and 

inventoried existing conditions of the community. Now, twenty years later, conditions in the area have 

evolved and there is a need to better understand current conditions and plan for the future of the 

community. The purpose of the update to the Brooks-Hopmere Community Plan is to identify 

opportunities and a plan for capitalizing on the resources in the BHC.  

The Community Plan update has included an evaluation of existing conditions under four categories – 

transportation, land use, water, and wastewater. This phase of the project, Scenario Development, 

includes development and analysis of several different scenarios for future development within the 

area. The scenarios are based on an evaluation of existing conditions, state and local regulations, and 

conversations with community stakeholders thus far. The scenarios summarized will be presented to the 

public for input which will inform the selection of a preferred alternative scenario. This document 

summarizes the impacts and implementation steps for each scenario. Several more detailed memos – 

Development Scenarios Land Use Memo, Water and Wastewater Future Infrastructure Summary, and 

Development Scenario Impacts on Transportation memorandums – provide more in-depth analysis of 

the scenarios.  

 

 

Future Report - Volume II Page 71 of 178



Figure 1. Existing Conditions – Building Footprints  

 

  

Future Report - Volume II Page 72 of 178



II. SCENARIO IMPACTS SUMMARY  

Three scenarios for future population and employment growth were developed and evaluated. The 

proposed growth rates relate to the County’s projected population growth and projected employment 

growth for the Mid-Willamette Valley region. A summary of each scenario and its potential impacts to 

the land use, water, wastewater, and transportation systems are found below.    

A. Scenario I – As-Is/Natural Growth 

This scenario assumes relatively low rates of population and employment growth, similar to official 

projected growth rates in other parts of the County. Population is expected to grow by an average of 

between 0.5% and 0.35% per year over the next 20 years, with more growth projected in the first 10 

years. This is approximately half of the growth rate projected for Marion County as a whole and is higher 

than what is projected for the unincorporated portion of Marion County but lower than what is 

projected for the entire County. Employment is projected to grow by a total of 12% over 20 years, 

consistent with regional projections. 

Land Use Impacts. The projected growth rates assume an increase in population of 52 residents over the 

next 20 years. The vacant and partially vacant areas within the existing unincorporated community 

boundary appear to have enough capacity to absorb this level of growth. No significant changes to 

residential land use regulations or the supply of land are needed to accommodate this level of growth 